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1. ) SCOPE

Fire resistance lest, in conformity with the general requirements of standards EM1363-1:201 2, with
substitute or additional methods of standard EM 13463-2:1999 and with the parlicular requirements
of standard EN 1344-1:2015 “Fire resistance tests for non- loadbearing elements- Part 1:wWalls”,

2. ‘ TEST LABORATORY
MName : Eleclis Era Avrasya Test ve Belgelendirme ALS.
Address  TOSE TAYSAD Organize Son. BSI 1. CD. .15, Yol Mo 1

Sekerpinar - Cayirova, KOCAELL TURKEY

a. DESCRIPTION OF THE TEST SPECIMEN

3.1 General

Product identification : Partition Wall System Cansisting of Single Layer of MgO Panels - “NevPanel,
DragonBoardTirkiye, MognumBoard”

Manufacturer : MEVPAMNEL YAPI MADEN URETIM ITH. THR. SAN. VE TiC. LTD. 5T
Eskisehir Organize Sanayi Bélgesi 28. Cadde No:B ESKISEHIR/TURKEY

Sponsor of fast : MEVPANEL YAP| MADEM URETIM ITH. MR, SAN, VE TiC. LTD. 571
Baddat Cad, Calakadiu is Merkezi No:458/30 Mallepe, ISTANBUL/TURKEY

3.2 Construction

Fartifion Wall System Consisting of Single Layers of MgO Panels - “NevPanel, DragonBoardTirkiye,
MagnumBoard " was constructed from verlically positioned boards mounted on g metal stud
frame. The tatal thickness of the parfition wall was 99 mm.

One vertical edge was mounted as in practise and the olher verlical edge was constructed as a
free edge to simulate a wider wall construction in practise.

Bu rapaor, liboratuvann yanh izni almadan ksmen kopyalanip cogalulamaz. b
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3.3. Components
3.3.1. Framework
s Studs and horizontal intermediate profiles:
- Type: DCY5 - C shaped profile - galvanized steel,
- Dimensions: 2985/2950 x 42 x 7308 mm [[x dx w x 1).
Fixing:
o Type s Galvanized steel = NevPanel screw with dowel

o Dimensions 12 x 60 mm (@ x I
o Location : 11 pes for each edge studs. Cte. distance was ca. 300 mm.

« The studs had 15 mm gap of fop to let the profiles expond freely, Each stud hos ca. 300 mm
distance to each other.

+« Top and bolttom rails:
- Typee: DU7S - U shaped profile —-galvanized steel.
- Dimensions: 2285 x 28 x 75 x 08 mm (Ixdxwx 1)
Fixing:
o Type : Galvanized steel = NevPaneal screw with dowel
o Dimensions 12 x40 mm (@ x [}

o Locafion 211 pes lor each profile. Cle. distance was ca. 300 mm.
See Figure 1-2 for details.

33.2. Panels

+ Type: MgO Panels - NevPanegl, DragonBoardTirkiye, MagnumBoard
« Mominal densily @ 1000 ko/m?

« Mominal thickness : 12 mm

Dimensions:

= Unexposed side:
o panels next to the free adge: 510 x 2440 mm (wx 1] and 510 x 550 mm [ wx [}
o panels in the middle: 1220 x 2440 mm (w 1) and 1220 550 mm [wx )
Bu rapor, laboratuvann yazih izni slmadan kismen kopyalamp gogaltlamaz. %
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- Exposed side:

o panels next to the fixed edge: 1220 x 2440 mm (w x 1) and 1220 x 550 mm [wx )

o panels next o lhe free edge: 1220 x 2440 mm [w x|} and 1220 x 550 mm [ w x 1)

o panels in the middle: 1220 x 2440 mm [w x |) and 1220 x 550 mm | w x )

o panels next to the fixed adge: 510 x 2440 mm (w x ) and 510 x 550 mm | w x ).

+ Fixing:

- Type: Galvanized steel screw - NevPanel Point head screw

o Dimensions

o Locations

« Joints:

23X 25 mm (@ x1).

: Fixed the panel to the steel framewark, 9 pcs for each studs, Clc
distance was ca. 300 mm.

- Type: Water based joint paste - NevPanel MO1

o Dry density

Consumplion

o Location

D 1556.5 £ 20 kgfrm?
. 150 grfm?

: Between the panels.

o Reinforcement: Joint tope

 Type
= Widih

: Fibre-gloss self-adhesive mesh tape - NevPanel
S0 mm

M/.\’(-‘i|—|’o‘R

¥ Mominal mass per unit area: 46 g/m?
- Type: Waler based finishing paste - MevPanel NO1

L 1395.5 £ 20 kg/m?
: 150 grfm?

o Dry densily
o Comsumplion

o Location 1 On the joint tape surface.
333 Insulation
s lype : Slone wool - WOOLER
+ Mominal thickness 50 mm
« Densily L 50 kgfmd

For further informalion, see figures 1-2,

Bu rapor, laboratuvann yazih izni lmadan kismen kopyalanap gofialtilamaz.
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a PRE-TEST PROCESSES

4.1. Verificalion of specimen

Electis Era Avrasya A5, verfied the used materals and parts ogainst the supplied data and
drawings during instollation of the test specimen and not invalved in the selection of lest

specimen,

The lest specimen was assembled by the sponsor (MEVPAMNEL YAPI MADEN ORETIM ITH. HR. SAN.
VETIC, LTD. §T1,)

4.2,  Conditioning
The construction was stored in the laboratary of Efeclis Era Avrasya AS. under the following
conditions:

« Ambient lemperature: 15,75 + 1,25 °C.
+« Relative humidity: 58 + 4 %,

5. TEST PROCESS

LN Method

The fire test was conducted according to the standard EN 1344-1:2015.
The heating of the furnace followed the slandard fire curve, as specified in the standard EM 1243-
1:2012,

The target overpressure in the fumaoce was 0 Fa at 500 mm above floor level and 19 Pa al the
top of the fest specimen.

52, Measurements
Folliowing test data were measured during the tash:

- Ambient temperatures inside the furnace with six plate thermocouples [Furnace TC1 to
TC &), evenly distributed over the directly healed suface [see figure Al).

- The pressure in the lumace, measured at a height of 2.9 meler above the furnmace floor
level [see figure AJ).
Amblent temperature in the loboratory (see figure A4d)
The surface temperatures on the unexposed side of the tesl specimen [TC 3 up to TC16,
see figure B2 and B3).

- Deflection maasuraments of the test specimen (see figure B4 and Table B1).

- There was no need to use roving thermocouple,

- The positions of the thermocouple and displocement measurements are given in figure

Bl.
Bu rapor, laboratuvann yanh izni olmadan kismen kopyalanip cogaltilamaz.
Imzasz ve mishiirsiiz raporlar gegersizdir. Hﬂ
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&, OBSERVATIONS

Table 1: Observations during healing

0 |Heating started. See phote C1-C2.

& amoke release at the bollom edge of Ihe specimen.

14 |Smoke release al the fised and free edge of the specimen.

15 | F=Panel joints became clear.

30 | Maintaining both integrity and the insulation.

40 | Deformation af middle panel increased

45 | Panel joints became clear

51 [ Colour changed around the vertical edge of Thermocouple 12,

56 | Deflection exceed 100 mm.

57 | smoke relecse al horizontal joints and the vertical edge near to Thermocouple 12,

&0 | Maintaining bath integrily and the insulation.

41 | Colowr changed al the horizantal edges

74 | Colour changed al the verfical edge next lo free edge.

83 | Fixing points blackened.

84 | Temperatura increased at Thermacouple Mr, 14, AT > 180 °C. Insulation (1) falled.

Joint tapes floked off al the vertical edge between fixed edge panel and middle panel.

1M Opening observed.

107 | Colten pad was applied on o the opening. No ignition

112 | Cotlen pad was applied on lo the opening. Mo ignifion

118 [ Cotton pad was applied on lo the epening. No ignilion

Cotton pad was applied on to the opening. No ignition. Test was terminated alter consulted
with the customer, See photo C4-C5,

121

Bu rapor, laboratuvann yanh izni almadan ksmen kopyalamp gogaltlamaz.
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7. TEST RESULTS i
71 Resulls

The resulls are given in Table 2 and appendixes B and C.

During the healing the lemperalure in the loboratory complied with the standard BN 1343
1:2002,

7.2 Uncerainly of measurements
Due to the nature of fire resistance testing, in which several non-inear effects are present in hath

the test configuralion and the test specimen, which influence each cther, it is af this moment not
yet possible to give a stated degree of uncertainly of measwement

8. SUMMARY

The mast important results of the examination are given in table 2,

Table 2: Summaory of tesh resulfs of The lest specimen

Integrity, (E)

= Cofton pad no failure.,

- Gap gauges 2 & mm no failure (not applied)
@25 mm no failure [not applied)

= Flames longer than 10 sec. not observed.

| insulation:, (1]

- average temperature no failure

- marimurm temperature 86" minule by TC 14,

The haealing was terminated al 121 minute alter consulted with the customer.

7. FIELD OF DIRECT APPLICATION OF TEST RESULTS

%.1 General

This repart delails the method of construction, the test condilions and the results obtained when
the specific elements of construction described herein waos lested following the procedure
cutlined in EN 1343-1:2012, and when appropriate EN 1343-2:1999. Any significant deviation with
respect to size, constructional details, load siresses, edge or end conditions other than those
dllowed under the fiald of direct application in the relevant test melhod is not covered by this

report

Bu rapor, laboratuvann yazil izni olmadan kismen kopyalanip gogaltilamae.
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9.2 Specific conditions for dimensions and lixing

- decrease in heighl
- increase in the thickness of the wall
- increqse in the thickness of component matenals

- decrease in linear dimensions of boards or panels, but not thickness

decrease in stud spacing

- decrease in distance of fikng centres
increase in the number of horizontal joints
increase in the number of horizontal joints

- horzontal and vertical joints, of the type tested.

7.3 Extension of height

AB-D554-T

22.01.2016

The height of the construction may be increased to 4 melers for a fire resistance of 45 minutes for
the criteria infegrity and thermal insulation and 120 minutes for inlegrity only because the lateral

deflaction of the construction is less than 100 mm, See Table Bl - Appendix B.

7.4 Extension of width

The width of an identical construction may be increased, because the construction is tested with

a width of 3 meters with one verlical free edge.
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Figure 1: Exposed side and cross seclion view of the specimen.
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AFPENDIXES:

Appendix A: Furace and laboratory conditions

Appendix B: Test results

ﬂDDBﬂdiK C: Photos
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Figure AZ2: Deviation of fumace lemperature
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AB-0556-T

Appendix B EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S. 22.01.2014
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Figure B1: Localions of thermocouples and defleclion sensors

Bu raper, laboratuvann yaxl izni olmadan kismen kopyalamip gofaltilamaz.
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l WALL SECTION FIRE RESISTANCE RFTR16016 - EI 60 120 MIN

| AB-0554-T
Appendix B EFECTIS ERA AVRASY A TEST VE BELGELENDIRME A.5. 23.01,2014
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Figure B2: Surfoce temperatures (Thermocouple sensars for average lemperalure)
Bu rapor, laboratuvanin yazil izni olmadan kismen kopyalanip cogalnlamaz %
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l WALL SECTION FIRE RESISTANCE RFTR16016 - EI 60 120 MIN

AB-05558-T
Appendix B EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.5. 22.01.2014
RFTR14014
Surface Temperatures
Surface
300 TC8
-Surface
TCO
250
Surface
TC10
200 Surface
TC11
g
E Surface
w 150 TC12
]
o
E
o Surface
TC13
100
—Surface
TC14
50 - surface
TC15
—— Surface
0 TC16
[1] 20 40 G0 a0 100 120 140
Time (min}
Figure B3: Surface lemperclures [Thermocouple sensors for maximum temperature)
Bu rapor, lboratwvann yanl izni olmadan kismen kopyalanip cogalulamaz. T&)
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l WALL SECTION FIRE RESISTANCE RFTR16016 - EI 60 120 MIN

AB-D554-T

Appendix B EFECTIS ERA AVRASY A TEST VE BELGELENDIRME A.S. 22.01.2014
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Figure B4: Deformalion of the wall,
Bu rapor, labaratuvann yaoh izni olmadan kismen kogyalanip cogaltilamaz, (‘}‘:'
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l WALL SECTION FIRE RESISTANCE RFTR16016 - EI 60 120 MIN

AB-D554-T
Appendix B EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S. | 22012016

RFTR14014

Table B1: Data obtained from deformation sensors

Time | oef.2 | Defa | Defs | pets || pef 10
_(min) Vo [ |
0,0 0,00 0,00 | 0,00 0,00 0,00
2,0 2,03 015 | 08 | 090 2,95
4,0 7,20 3,60 6,90 5,75 7,68 |
6,0 7,35 360 69 | 578 | 810
8,0 6,45 358 | 515 358 | 820
100 | 633 | 358 | 4,08 | 260 | 818
12,0 7,80 358 | 458 | 330 | 913

140 | 11,85 | 528 | 770 | 718 | 1260
160 | 1885 | 1030 | 1445 | 11,80 | 1873 |
180 | 2653 | 1605 | 23,03 | 17,88 | 25,08
200 | 3335 | 2083 | 298 | 2305 | 30,30
220 | 3855 | 23,55 | 3513 | 26,80 | 34,48
240 | 4250 | 2703 | 3915 | 2930 | 3750
260 | 4575 | 2895 | 4230 | 3183 | 39,50
280 | 4933 | 3238 | 4700 | 3455 | 41,78 |
300 | 5385 | 3488 | 5123 | 3790 | 4385 |
320 | 59,10 | 3898 | 5635 | 41,35 | 4598
340 | 6433 | 4270 | 61,25 | 4478 | 48,03
360 | 6748 | 44,85 | 64,48 | 4700 | 4983
380 | 70,68 | 47,30 | 6848 | 4960 | 52,20
40,0 | 7518 | 50,53 | 73,05 | 5240 | 5503
42,0 | 8005 | 53,93 | 7870 | S7.05 | 5855
44,0 | 8465 | 5750 | 8413 | 61,38 | 61,83 |
46,0 | 8828 | 60,38 | 8840 | 6443 | 64,55
480 | 90,83 | 62,05 | 9093 | 66,75 | 66,58
50,0 | 93,15 | 63,53 | 9360 | 6865 | 6815
52,0 | 9518 | 64,68 | 97,00 | 70,08 | 70,08
540 | 9650 | 6530 | 9850 | 70,95 | 71,13
| 560 | 97,88 | 6643 | 10013 | 71,98 | 72,08
580 | 9895 | 6680 | 101,30 | 73,08 | 72.68
600 | 100,00 | 67,18 | 10230 | 73,50 | 73,5
620 | 101,08 | 6793 | 103,35 | 74,28 | 73.80 |
640 | 101,75 | 68,18 | 103,83 | 74,30 | 74,00
660 | 10238 | 6853 | 10488 | 7478 | 75 |

Bu rapor, laboratuvann yazl izni olmadan kismen kopyalanip ¢ogaltlamaz.
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Appendix B

EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S. 22.01.2014

WALL SECTION FIRE RESISTANCE RFTR16016 - EI 60 120 MIN

AB-0556-T

RFTR1401&

{Tr:l’:‘; Def.2 | Def.4 | Def.5 | Defs | Def 10
68,0 | 103,48 | 6948 | 106,00 | 7583 | 74,85
700 | 104,20 | 69,83 | 106,68 | 7635 | 74,85
720 | 104,80 | 7030 | 107,40 | 7693 | 74,85
740 | 10570 | 70,73 | 10820 | 77,50 | 74,90
76,0 | 106,38 | 71,25 | 108,93 | 7820 | 7490
| 780 | 107,08 | 7168 | 100,78 | 7868 | 74,93 |
800 | 107,58 | 71,95 | 11058 | 7913 | 7493
820 | 10818 | 72,10 | 111,25 | 79,80 | 7485
840 | 10883 | 7318 | 112,23 | 8010 | 74,78
860 | 10945 | 7380 | 113,00 | 8063 | 7448
| 880 | 10970 | 7380 | 113,55 | 81,25 | 74,03
90,0 | 110,05 | 7428 | 114,28 | 8245 | 73,70
92,0 | 110,18 | 74,28 | 114,83 | 8265 | 73,28
94,0 | 110,33 | 74,40 | 11533 | 83,05 | 72,80
950 | 11033 | 74,40 | 115,68 | 8340 | 7213
980 | 110,13 | 7455 | 116,05 | 8428 | 7148
1000 | 109,53 | 74,55 | 116,05 | 84,28 | 70,60
102,0 | 10858 | 7455 | 116,05 | 8438 | 69,70
1040 | 107,68 | 7455 | 116,13 | 8465 | 8855
1060 | 10685 | 74,55 | 116,35 | 8505 | 67,33
108,0 | 106,08 | 74,55 | 116,60 | 8558 | 66,35
1100 | 105,68 | 74,55 | 116,63 | 8558 | 65,13
| 112,0 | 10548 | 7453 | 11698 | 8623 | 64,20
[ 1140 | 10548 | 74,50 | 117,33 | 81,10 | 63,55
| 1160 | 10548 | 7450 | 117,70 | 81,10 | 63,18
| 1180 | 10555 | 7443 | 11833 | 8178 | 63,00
1200 | 10563 | 74,43 | 11850 | 81,80 | 62,98

Bu rapor, laboratuvann yazih ized olmadan kismen kopyalanip cofaltilamaz.
imnzasaz ve midhirsiiz raporlar gecersizdir,
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signeturefond seol
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AB-0556-T
Appendix C EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S. 22.01.2014

RFTR1&4014

Fhoto C1: Unexposed side of the test specimen belore the lest
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Bu rapor, laboaratuvann yanl iznl olmadan kismen kopyalanip cogaltilamaz.,

Imzasiz ve mihlirsiiz raporlar gegersizdir,
This report shall not be reproduced nthermmfnm.ewrmme permission of the laboratory. Testing reports without slpnﬂu seal

are not valld
Phone: +902626581662 Fax.: +502626581665 E-muil: infoi@ grayonetio com Wb www eravonetim.com

[T Fectis.com ww efectis.com
FR1106/REVO0:02.04,2012 C-1/5

MAGHOR — Ela. B L



AB-0554-T
Appendix C I EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S. 22.01.2014
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Fholo C2: Exposed side of the test specimen before the test

Bu rapar, liboratuvann yaab izni olmadan kismen kopyalanip cogaltlamaz. [y . > |
Imzasiz ve mishGrsiiz raporlar gegersizdir, i
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AB-0554-T
Appendix C EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.§. 22.01.2016

RFTR1&014

Phote C3: Unexposad side of Ihe test specimen at 30 minute of the test

Bu rapor, laboratuvanin yazilh izni olmadan kismen kopyalanip gogaltilamaz,
Imzasmiz ve mithiirsiiz raporlar gegersizdir. |
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Appendix C EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.5. 22.01.2014

AB-0556-T

RFTR14014

Photo C4: Unexposed side of Ihe test specimen afler the lesl
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Bu rapor, laboratuvanin yazil izni ¢lmadan kismen kopyalanip gogaltilamaz. f' i
imzasiz ve mihirsiz raperlar gegersiodir,
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AB-0556-1
Appendix C | EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.§. 22.01.2014

RFTR18014

Fhoto C5: Exposed side of the lest specimen alter the test
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Bu rapor, laboratwvanin yazilh izni olmadan kismen kopyalamp goaltilamaz. i
imzasaz ve milihiirsiiz raporar gegersizdir, I, \
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